Test Report No. VNT/H/23/000449 Dated MAY 10, 2023

Note: This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the General Terms and Conditions of Business of TÜV SÜD Vietnam Co. Ltd. In addition, this report is governed by the terms set out within this report.

Applicant	:	BeNK., JSC
Address	:	Vac Crossroad, Dan Hoa Commnune,
		Thanh Oai District, Ha Noi, Vietnam
Attention	:	Sally Lee
Received Date	:	Apr. 18, 2023
Test Period	:	From Apr. 18, 2023 to May 10, 2023
Sample Description	:	Acacia Wood Deck Tiles
Phase/Stage of Production	Æ	Production
Manufacturer	:	BeNK., JSC
Model/Style	:	Checker Pattern
Item#	4	1
SKN/SKU#	4	DT12A-BR
Date of Production		1 Apr 23
Buyer		/
P.O#		/
Color	÷	Natural Brown
Wood Type or specie/ Material	:	erin
Quantity of sample(s) submitted	•	43UU
Fiber content	:	r
Country Of Origin	:	/
Country Of Destination	÷	Vietnam
	1	

Add value. Inspire trust.

Phone :+ 84-28-62678506 Fax : +84-28-62678511 E-Mail: info.vn@tuvsud.com https://www.tuvsud.com/vi-vn Regional Head Office: TÜV SÜD Asia Pacific Pte. Ltd. 15 International Business Park TÜV SÜD @ IBP Singapore 609937 TUV®



Result summary/ conclusion:

Test parameter(s)	Conclusion	
Weathering test – Methods of Exposure to Laboratory Light Sources	Pass/ See Result(s)	
ISO 4892-3, Method A, Cycle 2 (500 hours)		

Note(s):

- The submitted sample(s) is Not Drawn by the Laboratory.
- This testing result is only valid on the tested sample.
- The test report shall not be reproduced except in full without the written approval of the laboratory.





TEST RESULT(S):

Evaluation	Citation / Method	Criteria / Requirement	Result/ Rating
Weathering test – Methods of Exposure to Laboratory Light Sources	ISO 4892-3:2016 & ISO 105-A02:1993 Cor:2005	 Basic 12 hours cycle: 8.00 hours UV at 50°C 0.25 hours water spray 3.75 hours condensation at 50°C Testing time: 500 hours Lamp: Fluorescent UVA-340. Typical Irradiance: 0.76 W/m²/nm. Approximate Wavelength: 340mm Client's requirement: Color change Min Grade 4 	Pass (See details as below)

Assessment of colour change

Based on ISO 105 A02-1993 Cor.2:2005 (*)

Sample Name	Sample Name Testing time	Result (**)		
	Specimen 1	Specimen 2	Specimen 3	
Acacia Wood Deck Tiles	500 hours	Grade 4-5		-

Remark(s):

(*) According to ISO 105-A02:1993/Cor.2:2005, the grey scale was determinated under the D65 standard light, with scale 5 as the best and scale 1 as the worst.

(**): Tested on 1 piece only as client's request.

Test Report No. VNT/H/23/000449 Dated MAY 10, 2023



SAMPLE PHOTO(S):





Customer inquiries, please contact: Nhut Phan, Tel: +84 28 6267 8507, Ext: 123; email: <u>hoang-nhut.phan@tuvsud.com</u>



Phan Hoang Nhut Senior Executive – Customer Service Reviewer Tran Thi Lien Manager – Hardlines Laboratory Authorizer





Please note that this Report is issued under the following terms :

- 1. This report applies to the sample of the specific product/equipment given at the time of its testing. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TÜV SÜD Vietnam Co. Ltd. approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD Vietnam Co. Ltd. in any way "guarantees" the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long term effects of using the specific product/equipment.
- The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD Vietnam Co. Ltd. therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
- 3. Nothing in this report shall be interpreted to mean that TÜV SÜD Vietnam Co. Ltd. has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
- 4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD Vietnam Co. Ltd. or to the report or results furnished by TÜV SÜD Vietnam Co. Ltd. in any advertisements or sales promotion.
- 5. Unless otherwise stated, the tests were carried out in TÜV SÜD Vietnam Co. Ltd., Lot III-26, 19/5A Street, Industry Group III, Tan Binh I.P, Tay Thanh Ward, Tan Phu District, Ho Chi Minh City, Vietnam.
- 6. The tests carried out by TÜV SÜD Vietnam Co. Ltd. and this report is subject to TÜV SÜD Vietnam Co. Ltd.'s General Terms and Conditions of Business and the Testing and Certification Regulations of the TÜV SÜD Group.

Effective 01 December 2022	IUV
	END OF TEST REPORT